
 

dtcv_dsw.rtf – 04/2011 New Jersey is an Equal Opportunity Employer 

 
 

PHIL MURPHY DEPARTMENT OF ENVIRONMENTAL PROTECTION SHAWN M. LATOURETTE
Governor Mail Code – 401-02B Commissioner

 Water Pollution Management Element  
 Bureau of Surface Water & Pretreatment Permitting  

SHEILA OLIVER P.O. Box 420 – 401 E State St  
Lt. Governor Trenton, NJ 08625-0420  

 Phone: (609) 292-4860 / Fax: (609) 984-7938  
Via Email Only 

September 7, 2023 
 
Dominic L. DiSalvo, P.E., Director of Engineering 
Bergen County Utilities Authority 
PO Box 9 – Mehrhof Road 
Little Ferry, New Jersey 07643   
 

 
Re:   Draft Surface Water Renewal Permit Action 
        Categories: A - Sanitary Wastewater 

CSM - Combined Sewer Management 
[...]
file at the offices of the Department, located at 401 East State Street, Trenton, New Jersey. It is available for 
inspection, by appointment, Monday through Friday, between 8:30 A.M. and 4:00 P.M. Appointment for 
inspection may be requested through the Office of Records Access. Details are available online at 
www.nj.gov/dep/opra, or by calling (609) 341-3121. A copy of the draft permit is available on the Department’s 
Division of Water Quality website at www.nj.gov/dep/dwq. 
 
Comments may be submitted in writing to Susan Rosenwinkel, Assistant Director, Water Pollution Management 
Element, Attention: Comments on Public Notice NJ0020028 at Mail Code 401-02B, Division of Water Quality, 
Bureau of Surface Water & Pretreatment Permitting, P.O. Box 420, Trenton, NJ 08625-0420 by the close of the 
public comment period. Comments via email are also acceptable and can be sent to dwq_bswp@dep.nj.gov. All 
persons, including the applicant, who believe that any condition of this draft document is inappropriate or that the 



Pbnt_dsw.rtf 

Department's decision to issue this draft document is inappropriate, must raise all reasonable arguments and 
factual grounds supporting their position, including all supporting materials, during the public comment period. 
Specific information regarding the draft documents may be obtained from Josie Castaldo of the Bureau of Surface 
Water and Pretreatment Permitting at (609) 292-4860 or via email at Josie.Castaldo@dep.nj.gov. 
 
Take notice that the Department will be holding a non-adversarial virtual public hearing to solicit public comment 
on the draft permits for BCUA, Fort Lee, Hackensack, and Ridgefield Park on October 16, 2023 from 10:00 am to 
12:00 pm, then again from 6:00 pm to 8:00 pm (or end of testimony, whichever comes first). This hearing will be 
conducted virtually via the Department’s video conferencing software (i.e., Microsoft Teams). A link as well as a 
telephone number to the virtual public hearing will be provided on the Department’s NJPDES Division of Water 
Quality website (https://www.nj.gov/dep/dwq). The hearing shall be held before a Hearing Officer designated by 
the Department. The applicant and other interested persons will have the opportunity to present and submit 
information on the proposed action. The purpose of this hearing is to provide the public with an opportunity to be 
heard on this proposed draft permit action where both verbal and written statements will be given equal weight. 
 
The comment period will close on November 13, 2023 at 11:59 pm. 
 
The Department will respond to all significant and timely comments upon issuance of the final document. The 
permittee and each person who has submitted written comments will receive notice of the Department’s permit 
decision. 
 



Fact Sheet 
Page 1 of 56 

NJPDES #: NJ0020028 
 

 New Jersey Department of Environmental Protection 
Division of Water Quality 

Bureau of Surface Water and Pretreatment Permitting 
 

FACT SHEET 
 
Masterfile #: 14271 PI #: 46121
 
This fact sheet sets forth the principle facts and the significant factual, legal, and policy considerations examined 
during preparation of the draft permit.  This action has been prepared in accordance with the New Jersey Water 
Pollution Control Act and its implementing regulations at N.J.A.C. 7:14A-1 et seq. – The New Jersey Pollutant 
Discharge Elimination System. 
 
PERMIT ACTION: Surface Water Renewal Permit Action 
 
The permittee has applied for a NJPDES Surface Water Renewal Permit Action through an application received 
January 2, 2020.  
 

1 Name and Address of the Applicant  2 Name and Address of the Facility/Site 
  

  
Bergen County Utilities Authority 
P.O. Box 9 – Mehrhof Road 
Little Ferry, New Jersey 07643 

   
BCUA Little Ferry Water Pollution Control Facility 
298 Mehrhof Road 
Little Ferry Borough, New Jersey 07643 
Bergen County

 
3 NJPDES CSO Permit and Policy Background 

  

 
The Bergen County Utilities Authority (BCUA) owns and operates the Water Pollution Control Facility (WPCF) 
located in Little Ferry which provides wastewater treatment and transportation services collected in a 135 square mile 
service area and serving about 565,000 people in 47 municipalities. Three of these municipalities, namely, the Borough 
of Fort Lee, the City of Hackensack, and the Village of Ridgefield Park, are served by combined sewer systems 
(CSSs), which are hydraulically connected to the BCUA WPCF. This subject renewal permit action is issued to 
BCUA. 
 
The BCUA WPCF discharges treated and disinfected domestic wastewater with industrial contribution into the 
Hackensack River (classified as SE2 (C2) waters), which is a tributary to Newark Bay. This water body is located 
within the NY/NJ Harbor Complex Basin. The existing facility has a NJPDES flow value of 94 MGD.   
 
CSSs are sewers that were designed many decades ago to collect rainwater and snowmelt runoff, domestic sewage, and 
industrial wastewater in the same pipe. New CSSs are no longer permitted in New Jersey for new communities, but 
many older cities in the State continue to operate existing CSSs. Most of the time, the CSSs transport all wastewater to 
a sewage treatment plant, where it is treated and then discharged to a waterbody. However, during periods of rainfall or 
rainfall with snowmelt, the wastewater volume in a CSS can exceed the hydraulic capacity of the sewer system or 
treatment plant. For this reason, CSSs were designed to overflow during these periods and discharge excess wastewater 
directly from Combined Sewer Overflows (CSO) outfalls to nearby streams, rivers, or other water bodies. 
 
Historically, the control of CSOs has proven to be extremely complex. To address these challenges, EPA’s Office of 
Water issued a National Combined Sewer Overflow Control Strategy (“CSO Strategy”) on August 10, 1989 (54 
Federal Register 37370). Five years later, EPA issued the National CSO Control Policy (Federal CSO Control Policy) 
on April 9, 1994, which remains the current national framework for control of CSOs. The Department incorporated the 
Federal CSO Control Policy verbatim into its regulations at N.J.A.C. 7:14A-11 – Appendix C so CSO controls are also 
required by the NJPDES Regulations. The Federal CSO Control Policy and NJPDES Regulations establish procedures 
for permittees and state authorities on coordinating the planning, selection and implementation of CSO controls. It 



Fact Sheet 
Page 2 of 56 

NJPDES #: NJ0020028 
 

promotes a phased approach to the control of CSOs through a series of permits that include progressively more 
stringent requirements. In the Wet Weather Quality Act of 2000, Congress amended the Clean Water Act to 
incorporate the Federal CSO Control Policy. As amended, the Clean Water Act requires that all permits, orders and 
decrees issued to regulate combined system overflows must comply with the Federal CSO Control Policy. 33 U.S.C. 
1342(q)(1). The Federal CSO Control Policy and N.J.A.C. 7:14A-11, Appendix C include Nine Minimum Controls 
(NMC) and Long Term Control Plan (LTCP) conditions. 
 
CSOs can contain suspended solids, pathogenic microorganisms, toxic pollutants, floatables, nutrients, oxygen 
demanding organic compounds, oil and grease, and other pollutants. CSOs can cause exceedances of water quality 
standards (WQS) which may pose risks to human health, threaten aquatic life and its habitat, and impair the use and 
enjoyment of the State’s waterways. 
 
BCUA does not own or operate any CSOs, but owns three regulators in the Village of Ridgefield Park. Combined 
sewage that drains to the collection system can cause large spikes in influent flow levels to the sewage treatment plant 
when certain precipitation conditions (i.e. heavy rain) occur. The BCUA WPCF collection system is served by both 
combined sewers system in the three aforementioned municipalities, whereas the remaining municipalities are served 
by separate sewers (i.e., a separate pipe for stormwater and a separate pipe for sewage). 
 
The NJPDES permit issued to the permittee on March 12, 2015 and effective on July 1, 2015 (hereafter referred to as 
the 2015 NJPDES CSO permit) required submission of a LTCP consistent with the Federal CSO Control Policy and 
NJPDES Regulations. This permit was subsequently modified for certain conditions as identified within this fact sheet. 
BCUA, and the three municipalities (the Borough of Fort Lee, the City of Hackensack, and the Village of Ridgefield 
Park), submitted a single, coordinated LTCP dated October 1, 2020. Each municipality will incorporate CSO control 
strategies described in their individual NJPDES CSO permits to achieve a minimum wet weather percent capture value 
within its own municipal border without CSO-related projects being done by BCUA at this time.  The three 
municipalities have selected sewer separation as the primary CSO control strategy which should result in an overall 
reduction of combined sewage to the BCUA WPCF.   

 
4 Facility Description 

  

 
A. WWTP Overview: 

 
The BCUA WPCF is classified as a major discharger by the Department in accordance with the USEPA rating 
criteria. The facility’s NJPDES flow value is 94 MGD and currently discharges a monthly average flow of 
approximately 78 MGD, based on recent data, as displayed in the Permit Summary Table in Section 11 of this Fact 
Sheet. This POTW has a delegated pretreatment program. Sanitary wastewater conditions are covered under 
Category A of this permit. 

 
While the existing facility has a NJPDES flow value of 94 MGD, the Department acknowledges that BCUA 
intends to initiate updates to its Wastewater Management Plan (WMP) to accommodate future needs for a higher 
design flow. Refer to N.J.A.C. 7:15-3.2(f)3 regarding any Water Quality Management Plan (WQMP) requirements 
for a flow expansion to address the reduction or elimination of CSO flow. 
 
Sanitary wastewater with industrial contribution is processed through the following units: 
 
1. Screens 
2. Grit chambers 
3. Primary settling tanks (16) 
4. Aeration tanks (13) 
5. Secondary settling tanks 
6. Chlorine contact tanks (Sodium Hypochlorite) 
7. Dechlorination units (Sodium Bisulfate) 
8. Effluent is discharged through 4 flumes to the Hackensack River 
 



Fact Sheet 
Page 3 of 56 

NJPDES #: NJ0020028 
 

Via an open channel, treated wastewater is discharged through DSN 001A to the Hackensack River, which is 
classified as SE2 (C2) waters in accordance with N.J.A.C. 7:9B-1 et seq.  The outfall configuration for DSN 001A, 
is a trapezoidal cross section open channel and has a permanently submerged discharge point. 
 
Sludge is processed by a gravity thickener, anaerobic digestor, and a sludge holding tank before being managed at 
an approved residuals management site. All treatment works with a discharge regulated under N.J.A.C. 7:14A 
must have permits that implement applicable technical standards for residual treatment. All applicable conditions 
for residual management can be found in NJPDES Residual General Permit (Category S4G – Sludge Quality 
Category 4) Authorization No. NJG0198005 under the Master Permit NJPDES No. NJ0194921.  If there are 
questions regarding the general permit, please contact the Bureau of Ground Water, Residuals, and Permit 
Administration at (609) 984-4428. 
 
All applicable conditions for stormwater management can be found in the NJPDES Basic Industrial Stormwater 
General Permit (Category 5G2) Authorization No. NJG0111864 under the Master Permit NJPDES No. 
NJ0088315.  If there are any questions regarding the NJPDES Discharge to Stormwater (DST) permit, contact the 
Bureau of NJPDES Stormwater Permitting and Water Quality Management at (609) 633-7021. 
 
BCUA reuses approximately 2.0 MGD of treated wastewater by routing it to PSE&G Bergen Generating Station as 
cooling water at the facility. 
 

B. Overview of Hydraulically Connected System: 
 
BCUA owns and operates a WWTP known as the Little Ferry Water Pollution Control Facility (WPCF) which 
provides wastewater treatment and transportation services collected in a 135 square mile service area and serving 
about 565,000 people in 47 municipalities, 44 of which are served by separate sewer systems. The remaining three 
are served by combined sewer systems, namely, Borough of Fort Lee (two CSO outfalls), the City of Hackensack 
(two CSO outfalls), and the Village of Ridgefield Park (six CSO outfalls). The areas serviced by BCUA are 
primarily residential with approximately 8-10% of dry weather flow contributed by industrial and commercial 
facilities. BCUA owns and operates the trunk/intercepting sewers that transport flows to the WPCF, but it does not 
own any CSO outfalls. In addition, BCUA owns and maintains three regulators in the Village of Ridgefield Park, 
known as R-1, R-2, and R-5. The local collector sewers are owned and operated by each individual municipality. 
The BCUA WPCF discharges treated and disinfected domestic wastewater with industrial contribution into the 
Hackensack River (classified as SE2 (C2) waters) which is a tributary to Newark Bay. Refer to Figure 3-1 below 
from the LTCP which shows the BCUA service area with the locations of the CSO municipalities, the BCUA 
WPCF, and the interceptor sewers: 
 



Fact Sheet 
Page 4 of 56 

NJPDES #: NJ0020028 
 

 



Fact Sheet 
Page 5 of 56 

NJPDES #: NJ0020028 
 

5 Receiving Water Discharge Location Information 
  

 
A copy of the appropriate section of a USGS quadrangle map indicating the location of the facility and discharge 
points is included after this Fact Sheet. 
 

Outfall Designator: 001A 
   

General Information Watershed Information 
Receiving Water: Hackensack River Downstream Confluences: Newark Bay 

Via: An Open Channel Receiving River Basin: NY/NJ Harbor 
Classification (a): SE2 (C2) WMA (b): 05

Latitude: 40° 49’ 54” N Watershed: Hackensack River (below/including 
Hirshfeld Brook) 

Longitude: 74° 1’ 57” W Subwatershed: Hackensack River Bellmans Creek to Fort 
Lee Road

County: Bergen HUC 14 (c): 02030103180050 
Municipality: Little Ferry Borough Water Quality 

Impairments (d): 
Benzo(A)Pyrene (PAHS), Heptachlor 
Epoxide; and in Fish Tissue - Chlordane, 
DDT, Dieldrin, Dioxin, and PCBs.

Outfall Description 
Outfall Configuration: Trapezoidal cross 

section open channel 
Submerged Pipe 
Characteristics:

Permanently submerged 

Applicable Receiving Water Dilution Factors (e)
Acute: 4.7

Chronic: 6.2
Human Health Non-Carcinogen: 6.0

Human Health Carcinogenic: 12.6
Footnotes: 
(a) The designated uses for this waterbody classification can be found at N.J.A.C. 7:9B-1.12. 
(b) WMA = Watershed Management Area 
(c) HUC 14 = 14 digit Hydrologic Unit Code 
(d) These parameters are listed on Sublist 5 as impaired for this waterbody as per New Jersey’s 2018/2020 Integrated Water Quality Monitoring 

and Assessment Report (includes 305(b) Report and 303(d) List). 
(e)   Dilution factors are based on “Bergen County Utilities Authority Wastewater Treatment Plant Effluent Dilution Study”, dated June 29, 2009, 

addendum dated July 3, 2013, and submitted by Kleinfelder-Omni Environmental. 
 
As per the SWQS at N.J.A.C. 7:9B, the designated uses for the Saline Estuary 2 (SE2), receiving waters are: 

 
1. Maintenance, migration and propagation of the natural and established biota; 
2. Migration of diadromous fish; 
3. Maintenance of wildlife; 
4. Secondary contact recreation; and 
5. Any other reasonable uses.   
 

As noted in Section 3 above, the subwatershed containing this segment of the Hackensack River is impaired for 
benzo[a]pyrene (PAHs); heptachlor epoxide; hexachlorobenzene; and the following in fish tissue - chlordane, DDT, 
dieldrin, dioxin, and PCBs. These pollutants were not found to be discharged in the effluent. Monitoring requirements 
have been retained in this permit. Refer to the Toxic Pollutants Section 8.B.15 and the PCBs Section 8.J of the Fact 
Sheet for more details regarding the monitoring requirements for these parameters.  